

Sunday, February 1, 2015

### Final Certificate

 Pavey Ark Minerals Inc.  
 100 Broadleaf Cres.  
 Ancaster,, ON, Can  
 L9G 3R8  
 Ph#: (905) 304-4499  
 Fax#: (905) 920-0436  
 Email: sutcliffeRH@gmail.com

 Date Received: 01/13/2015  
 Date Completed: 01/31/2015  
 Job #: 201540178  
 Reference:  
 Sample #: 5

Acc #	Client ID	Au ppm	Pt ppm	Pd ppm	Ag ppm	Al %	As ppm	Ba ppm	Be ppm	Bi ppm	Ca %	Cd ppm	Co ppm	Cr ppm	Cu ppm	Fe %	K %	Li ppm	Mg %	Mn ppm	Mo ppm	Ni ppm	P ppm	Pb ppm	Sb ppm	Se ppm	Sn ppm	Sr ppm	Ti ppm	Tl ppm	V ppm	W ppm	Y ppm	Zn ppm
14218	CH13-01	<0.005	<0.015	0.012	<1	7.04	47	236	<2	18	5.45	4	50	214	142	8.55	0.28	85	2.10	1685	<1	89	584	4	7	12	<10	136	6490	<2	337	<10	24	120
14219	CH13-02	<0.005	<0.015	0.010	<1	7.12	44	190	<2	18	6.04	5	48	202	140	9.17	0.10	68	2.20	1747	<1	89	526	13	10	<5	<10	118	6167	<2	326	<10	24	66
14220	CH13-03	<0.005	<0.015	<0.01	<1	6.39	59	236	<2	13	3.56	4	59	202	251	7.46	0.15	71	1.30	1324	<1	97	484	11	<5	<5	<10	138	6461	<2	328	<10	16	60
14221	CH13-04	0.009	<0.015	<0.01	<1	5.95	32	218	<2	23	4.12	4	56	191	187	8.84	0.14	84	1.86	1734	<1	86	483	6	<5	<5	<10	108	5998	<2	314	<10	18	78
14222	CP-03	<0.005	<0.015	0.020	<1	7.35	69	240	<2	13	4.36	4	67	222	182	7.11	0.25	77	1.54	1330	<1	109	532	8	6	12	<10	139	6899	<2	348	<10	22	79
14223D	CP-03	0.006	<0.015	0.014	<1	6.40	67	235	<2	4	4.21	<4	66	219	177	6.94	0.18	74	1.44	1306	<1	108	520	12	<5	<5	<10	136	6736	<2	340	<10	20	75

PROCEDURE CODES: ALP1, ALPG1, ALMA1

 Certified By:  Jason Moore, VP Operations, Assayer

 The results included on this report relate only to the items tested.  
 The Certificate of Analysis should not be reproduced except in full, without the written approval of the laboratory.